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Range low | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.640 GHz 1.849 GHz 1.000 MHz 1.84787 GHz -37.30 dBm -24.30 dB 1,890 GHz 1.910 GHz 100,000 Wiz 1.00178 Gz 164 dBm —31.64 08
1.849 GHz 1.850 GHz 200.000 kHz 1.84995 GHz -40.28 dBm -27.28 dB 1,910 GHz 1.911 GHz 200.000 kHz 1,01002 GHz 3805 dbm 5505 db
1,850 GHz 1.870 GHz 100.000 kHz 1.85323 GHz 0 dem -31.20 d 1,911 GHz 1,920 GHz 1,000 MHz 191116 GHz -37.17 dém -24.17 dB
I J ( ] w
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506B

LTE Band 2 / 20MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

Spectrum

Ref Level 25.60 dBm Offset 5.60 db Mode Auta Swesp Ref Level 25.60 d8m Offset 5.60 dB Mode Auto Sweep
SGL Caunt 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr -
Limit §heck PARS —Z‘DFEEW"““'UEK’E‘— PARS
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Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1.84878 GHz -41.08 dém -28.08 d& 1,890 GHz 1.910 GHz 100,000 kHz 1,90889 GHz 15.00 dBm -15.00 dB
1.849 GHz 1.850 GHz 200.000 kHz 1.85000 GHz -26.55 dBm -13.55 dB 1.910 GHz 1.911 GHz 200.000 kHz 1.91002 GHz -26.29 dBm -13.29 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.85100 GHz 15.38 dém -14.62 dB 1,911 GHz 1.920 GHz 1.000 MHz 1.01104 GHz ~42.87 dBém “20.87 dB
—e
) J ) wa ] w
Date: 22.JUL.2024 04:37:07 04:468:33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 25.60 dBm  Offset 5.60 d& Mode Auto Sweep RefLevel 25.60 dem Offset 5.60 d& Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
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50 dem 50 dBm
-60 dBm -60 dBm
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Start 1.84 GHz 3003 pts stop 1.87 GHz | ||'start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Range low | Rangeup | RBW. | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1.84754 GHz -35.68 dem -26.68 db 1,890 GHz 1.910 oriz 100,000 Wiz 100825 Gz —2.83 dBm 2289 08
1,849 GHz 1.850 GHz 200.000 kHz 1.84999 GHz -42.86 dém -29.86 dB 1,910 GHz 1.911 GHz 200.000 kHz 1.01000 GHz 740,64 dbm 5764 b
1,850 GHz 1.870 GHz 100.000 kHz 1.85818 GHz 5 dBm -33.35 d 1,911 GHz 1,920 GHz 1,000 MHz 1,91101 GHz -39.89 dém -26,99 dB
I J ( ] w
Date: 22.JUL.2024 04:40:51
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506B

Conducted Spurious Emission

LTE Band 2/ 1.4MHz

Spectrum [ spectrum k=
Ref Level 0.00 dBm  Offset 5.50 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr (@1 AvgPwr
Limit Gheck PABS Limit §heck PABS
PURIOUS_| INE_ABS PARS PURIOUS | INE_ARS PASS
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-80 dBm -80 dBm
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 918.31834 MHz -51.49 dam -38.45 dB 30.000 MHz 1.000 GHz 1.000 MHz 912.01649 MHz -51.67 dBm -38.67 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.66558 GHz -51.06 d8m -38.06 di 1.000 GHz 1.840 GHz 1.000 MHz 1.66306 GHz -51.98 dBm -38.98 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.63742 GHz -50.38 dBm -37.38 d8 1.920 GHz 3.000 GHz 1.000 MHz 2.50642 GHz -50.35 dBm -37.35 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.05692 GHz -46.32 dBm -33.32 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.94292 GHz -46.34 dBm -33.34 dB
9.000 GHz 13,000 GHz 1,000 MHz 12.67829 GHz -45.78 dBm -32.78 dB 9.000 GHz 13.000 GHz 1.000 MHz 1210836 GHz -45.72 dBm -32.72 db
13.000 GHz 19,500 GHz 1.000 MHz 17.67139 GHz -41.49 d8m -28.45 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.98152 GHz -41.53 dBm -28.53 dB
[ | ) .- [ I )
Dats: 22 02:33:03 : 22.0UL.2024  02:41:46

Highest Channel / QPSK

Spectrum |
Ref Level 0.00 dém Offset 5.60 dB Mode Auto Sweep
SGL Count 100/100
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| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm i
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50 dBm g PO i
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 950.31234 MHz -51.56 dBm -38.56 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.79067 GHz -51.93 dBm -38.93 db
1,920 GHz 3.000 GHz 1,000 MHz 2.61079 GHz -50.50 dBm -37.50 dB
3,000 GHz 9,000 GHz 1.000 MHz 6.95742 GHz -46.35 dBm -33.35 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.14086 GHz -45.70 dBm -32.70 dB
13,000 GHz 19.500 GHz 1.000 MHz 17.66489 GHz -41.50 dBm -28.50 dB
) i o
22.JUL.2024 02:44:36
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SPORTON LAB.

FCC RF Test Report

Report No.

: FG471506B

LTE Band 2 / 3MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Sp N || spect o
Ref Level 0.00 dém Offset 5.60 dB Mode auto Sweep Ref Level 0.00 dBm  Offset S5.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr @1 Avgpwr
Limit ¢heck PABS Limit ¢heck PARS
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | RangeLow | RangeUp | RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 969.70265 MHz -51.71 dBm -38.71 dB 30.000 MHz 1.000 GHz 1.000 MHz 996.84908 MHz -51.31 dBm -38.31 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.07745 GHz -51.92 dém -38.92 dB 1.000 GHz 1.840 GHz 1,000 MHz 1,74282 GHz -51.94 dBm -38.94 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.48023 GHz -50.57 dém -37.57 dB 1.920 GHz 3.000 GHz 1.000 MHz 263274 GHz -50.62 dém -37.62 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.74844 GHz -46.35 dBm -33.35 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.75244 GHz -46.20 dBm -33.20 dB
9.000 GHz 13,000 GHz 1,000 MHz 12.66729 GHz -45.79 dBm -32.79 dB 9.000 GHz 13.000 GHz 1.000 MHz 1267420 GHz -45.77 dBm -32.77 dB
13.000 GHz 19.500 GHz 1,000 MHz 15.98952 GHz -41.31 dém -28.31 dB 13.000 GHz 19.500 GHz 1.000 MHz 17.66489 GHz -41.13 dBm -26.13 dB
[ | ) .- ( | ) o

Highest Channel / QPSK

Spectrum | o
Ref Level 0.00 dém Offset 5.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
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-20 dem
-30 dem
-40 dBm
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-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 996.36432 MHz -51.73 dBm -38.73 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.75037 GHz -52.08 dBm -39.08 dB
1,920 GHz 3.000 GHz 1.000 MHz 2.97211 GHz -50.43 dBm -37.43 dB
3,000 GHz 9,000 GHz 1.000 MHz 6.92442 GHz -46.26 dBm -33.26 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.71879 GHz -45.87 dBm -32.87 dB
13,000 GHz 19.500 GHz 1.000 MHz 17.66339 GHz -41.35 dBm -28.35 dB
Jl t w
Date. 22 JUL 2024  (03-08-04
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506B

LTE Band 2 / 5MHz

Sp N || spect o
Ref Level 0.00 dém Offset 5.60 dB Mode auto Sweep Ref Level 0.00 dBm  Offset S5.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr @1 Avgpwr
Limit ¢heck PABS Limit ¢heck PARS
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Start 30,0 MHz 40006 pts Stap 19.5 GHz | | [ Start 30.0 MHz 30006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | RangeLow | RangeUp | RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 988.60820 MHz -51.86 dBm -38.86 dB 30.000 MHz 1.000 GHz 1.000 MHz 960.97701 MHz -51.76 dBm -38.76 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.77682 GHz -51.89 dém -38.89 d& 1.000 GHz 1.840 GHz 1,000 MHz 1,72687 GHz -52.00 dBm -39.00 d&
1.920 GHz 3.000 GHz 1.000 MHz 2.55537 GHz -50.51 dém -37.51 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.50822 GHz -50.48 dém -37.48 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.90992 GHz -46.28 dBm -33.28 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92442 GHz -46.31 dBm -33.31 dB
9.000 GHz 13,000 GHz 1,000 MHz 12.12836 GHz -45.78 dBm -32.78 dB 9.000 GHz 13.000 GHz 1.000 MHz 12,12036 GHz -45.74 dBm -32.74 dB
13.000 GHz 19.500 GHz 1,000 MHz 15.94752 GHz -41.43 dBém -28.43 dB 13.000 GHz 19.500 GHz 1.000 MHz 15,93602 GHz -41.34 dBm -28.34 dB
[ | ) .- ( | ) o
Dats: 22.JUL.2024 ¢ ate 1 03:34:55

Highest Channel / QPSK

Spectrum | o
Ref Level 0.00 dém Offset 5.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dBRR NE_ABS PASS
| SPURIOUS_LINE_ABS_
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-30 dem
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-60 dBm
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-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 962.43128 MHz -51.83 dBm -38.83 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.60807 GHz -51.90 dBm -38.90 dB
1,920 GHz 3.000 GHz 1.000 MHz 2.50391 GHz -50.54 dBm -37.54 dB
3,000 GHz 9,000 GHz 1.000 MHz 6.94242 GHz -46.33 dBm -33.33 de
9.000 GHz 13.000 GHz 1.000 MHz 12.12936 GHz -45.69 dBm -32.69 dB
13,000 GHz 19.500 GHz 1.000 MHz 15.98552 GHz -41.21 dBm -28.21 dB
Jl t w
Dates 22 JUl 2024 02:.237.45

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G

Page Number 1 A40 of A232



SPORTON LAB.

FCC RF Test Report

Report No. :

FG471506B

LTE Band 2/ 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Sp n Z||[ spect -
Ref Level 0.00 dém Offset 5.60 dB Mode auto Sweep Ref Level 0.00 dBm  Offset S5.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr @1 Avgpwr
Limit ¢heck PABS Limit ¢heck PARS
AR PURIOUS JINE _ARS PARS el L PLURIOUS J INE _ARS PARS
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-70 dBi -70 dB
-80 dBm -80 dBm
-90 dBi -00 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | RangeLow | RangeUp | RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 973.09595 MHz -51.83 dBm -38.83 dB 30.000 MHz 1.000 GHz 1.000 MHz 916.86407 MHz -51.68 dBm -36.68 dB
1.000 GHz 1,840 GHz 1,000 MHz 1,83895 GHz -51.32 dém -38.32 dB 1.000 GHz 1.840 GHz 1,000 MHz 163619 GHz -51.97 dBm -38.97 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.62734 GHz -50.29 dém -37.29 dB 1.920 GHz 3.000 GHz 1.000 MHz 262662 GHz -50.54 dém -37.54 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.93942 GHz -46.04 dBm -33.04 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93592 GHz -46.29 dBm -33.29 dB
9.000 GHz 13,000 GHz 1,000 MHz 12.60979 GHz -45.84 dBm -32.84 dB 9.000 GHz 13.000 GHz 1.000 MHz 12,08836 GHz -45.75 dBm -32.75 dB
13.000 GHz 19.500 GHz 1,000 MHz 15.99752 GHz -41.45 dBém -28.45 dB 13.000 GHz 19.500 GHz 1.000 MHz 19.04728 GHz -41.40 dBm -28.40 dB
[ | ) .- ( | ) o

Highest Channel / QPSK

Spectrum | o

Ref Level 0.00 dém Offset 5.60 dB Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr

Limit ¢heck PABS

10 dBRR NE_ABS PASS
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-20 dem

-30 dem

-40 dBm N

e in s, At o
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Start 30.0 MHz 40006 pts Stop 19.5 GHz

Spurious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 980.85207 MHz -51.68 dBm -38.68 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.79109 GHz -51.87 dBm -38.87 dB
1,920 GHz 3.000 GHz 1.000 MHz 2.99910 GHz -50.46 dBm -37.46 dB
3,000 GHz 9,000 GHz 1.000 MHz 6.92042 GHz -46.29 dBm -33.20 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68879 GHz -45.61 dBm -32.61 dB
13,000 GHz 19.500 GHz 1.000 MHz 17.66789 GHz -41.46 dBm -28.46 dB
)| « w
Date: 22 JUL 2074 (3:5G-17

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506B

LTE Band 2/ 15MHz

Sp N || spect o
Ref Level 0.00 dém Offset 5.60 dB Mode auto Sweep Ref Level 0.00 dBm  Offset S5.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr @1 Avgpwr
Limit ¢heck PABS Limit ¢heck PARS
PURIOUS JINE _ARS PARS il PLURIOUS J INE _ARS PARS
-10 déf—¥ -10 ddf—4
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-80 dBm -80 dBm
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Start 30,0 MHz 40006 pts Stap 19.5 GHz | | [ Start 30.0 MHz 30006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | RangeLow | RangeUp | RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 990.06247 MHz -51.70 dBm -38.70 dB 30.000 MHz 1.000 GHz 1.000 MHz 955.15992 MHz -51.61 dBm -38.61 dB
1.000 GHz 1,840 GHz 1,000 MHz 1,83937 GHz -49.51 dém -36.51 dB 1.000 GHz 1.840 GHz 1,000 MHz 163157 GHz -51.88 dBm -38.88 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.51542 GHz -50.35 dém -37.35 dB 1.920 GHz 3.000 GHz 1.000 MHz 262626 GHz -50.43 dém -37.43 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.93642 GHz -46.27 dBm -33.27 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.88993 GHz -46.25 dBm -33.25 dB
9.000 GHz 13,000 GHz 1,000 MHz 12.60029 GHz -45.83 dBm -32.83 dB 9.000 GHz 13.000 GHz 1.000 MHz 12,69070 GHz -45.77 dBm -32.77 dB
13.000 GHz 19.500 GHz 1,000 MHz 17.67389 GHz -41.49 dB8m -28.49 dB 13.000 GHz 19.500 GHz 1.000 MHz 1598352 GHz -41.11 dBm -28.11 dB
[ | ) .- ( | ) o
Dats: 22.JUL.2024 04:10:11 ate 1

Highest Channel / QPSK

Spectrum | o
Ref Level 0.00 dém Offset 5.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dBRR NE_ABS PASS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm
D e VAP
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o e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 93B8.67816 MHz -51.62 dBm -38.62 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.60555 GHz -51.92 dBm -38.92 dB
1,920 GHz 3.000 GHz 1.000 MHz 2.53917 GHz -50.49 dBm -37.49 dB
3,000 GHz 9,000 GHz 1.000 MHz 6.90042 GHz -46.28 dBm -33.28 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.67429 GHz -45.59 dBm -32.59 dB
13,000 GHz 19.500 GHz 1.000 MHz 15.98202 GHz -41.36 dBm -28.36 dB
)| « w
Date. 22 JUL 2024 (042.23-07

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506B

LTE Band 2 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Sp N || spect o
Ref Level 0.00 dém Offset 5.60 dB Mode auto Sweep Ref Level 0.00 dBm  Offset S5.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr @1 Avgpwr
Limit ¢heck PABS Limit ¢heck PARS
AR PURIOUS JINE _ARS PARS el L PLURIOUS J INE _ARS PARS
-10 déf—¥ -10 ddf—4
| SPURIOUS_LINE_ABS_ _LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
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-70 dBi -70 dB
-80 dém -80 dem
-90 dBi -00 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | RangeLow | RangeUp | RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 997.81859 MHz -51.75 dBm -38.75 dB 30.000 MHz 1.000 GHz 1.000 MHz 918.31834 MHz -51.52 dBm -38.52 dB
1.000 GHz 1,840 GHz 1,000 MHz 1,83895 GHz -49.05 dém -36.05 d& 1.000 GHz 1.840 GHz 1,000 MHz 1,59463 GHz =-51.76 dBm -38.76 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.61943 GHz -50.59 dém -37.59 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.50966 GHz -50.57 dém -37.57 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.77844 GHz -46.25 dBm -33.25 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91942 GHz -46.33 dBm -33.33 dB
9.000 GHz 13,000 GHz 1,000 MHz 12.68379 GHz -45.60 dBm -32.60 dB 9.000 GHz 13.000 GHz 1.000 MHz 12,71020 GHz -45.81 dBm -32.81 dB
13.000 GHz 19.500 GHz 1,000 MHz 15.90603 GHz -41.47 dBm -28.47 dB 13.000 GHz 19.500 GHz 1.000 MHz 15,99852 GHz -41.43 dBm -28.43 dB
[ | ) .- ( | ) o

Date: 22.JUL.2024
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Spectrum |
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Spurious Emissions

Range Low | Range Up

| RBW |

Frequency |

Power Abs |

ALimit |

30.000 MHz
1.000 GHz
1.920 GHz
3,000 GHz
9.000 GHz

13.000 GHz

1.000 GHz
1.840 GHz
3.000 GHz
9,000 GHz
13.000 GHz
19.500 GHz

1.000 MHz
1.000 MHz
1.000 MHz
1,000 MHz
1.000 MHz
1.000 MHz

958.06847 MHz
1.62570 GHz
1.92054 GHz
£.92892 GHz

12.12436 GHz
17.66089 GHz

-51.65 dBm
-51.78 dBm
-47.01 dBm
-46.22 dBm
-45.65 dBm
-41.40 dBm

-38.65 dB
-38.78 dB
-34.01 dB
-33.22 db
-32.65 dB
-28.40 dB
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Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit

BW 10MHz Note 2.

Temperature (°C) VE)\I/I)élltg)e Deviation Result
(Ppm)
50 Normal Voltage 0.0018
40 Normal Voltage 0.0059
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0078
0 Normal Voltage 0.0062

-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0033
20 Normal Voltage 0.0047
20 Battery End Point 0.0055

Note:
1. Normal Voltage = 3.91 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage = 4.3 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (Kunshan) Page Number 1 Ad4 of A232
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FCC RF Test Report

Report No. : FG471506B

LTE Band 12

Peak-to-Average Ratio

Mode

Mod.

QPSK

LTE Band 12/ 10MHz

RB Size

16QAM

64QAM

256QAM

Limit: 13dB

Middle CH

Full RB

4.81

Full RB

Full RB

Full RB

Result

5.74

6.17

6.38

PASS

LTE Band 12 / 10MHz

Middle Channel / Full RB/ QPSK

Spectrum - Spectrum -
Ref Level 24.80 ddm Offset 4.80 dB Ref Level 24 B0 dBm  Offset 4.80 d8
o att 30 AQT 2 ms @ RBW 10 MHz e Att a0 de  AQT 2 ms @ RBW 10 MHz
(@153 view [0 152 view
s S B -
o 0.1 =
"
0.0 — 0.01 "
b 5
\ \
164 | 160
[. i
X
E-i4- | 1E-D 1 ‘l
= a =
) | | 1
E-0 I t 1E-O: | ll
iy |
|cF 707.5 mHz Mean Pwr + 20.00 dB. (CF 707.5 MHz Mean Pwr + 20.00 dB
< ary Cumulative Distribution Function samples: 130000 Complamentary Cumulative Distribution Function Samples: 130000
Mean | Peak |  crest | 0% | 10 | oa% | op01% | Mean | Peak | crest | 0% | 10 | 0a% | oo1% |
Trace 1 | 22.50 dem | 27.62 dem 514 dB 2.465 dB 4.29 dB 4.81 08 .01 d8 Trace 1 [ 20.49 d8m | 27.20 dam 6.71 08 3.10 d8 .16 B 6.17 6B 6.58 0B
Jl [ )jd A e
Spectrum - Spectrum -
Ref Level 24.80 ddm Offset 4.80 dB Ref Level 24 B0 dBm  Offset 4.80 d8
o att 30 AQT 2 ms @ RBW 10 MHz e Att a0 de  AQT 2 ms @ RBW 10 MHz
(@153 view [0 152 view
[ B == 1
- s 1
o 0.1 . :
0.0 0.01- |
B -
\ {
\ ™
1E- . 1E0
4
| X
E-04- !‘ 1E-0 )
1 it 1
) |
En I | 1ED | ‘!
| ] ‘ | |
|cF 707.5 mHz Mean Pwr + 20.00 dB. (CF 707.5 MHz Mean Pwr + 20.00 dB
< ary Cumulative Distribution Function samples: 130000 Complamentary Cumulative Distribution Function Samples: 130000
Mean | poak |  crest | 10% | 1% | pa% | po1ee | Mean Poak crest | 10% | 1% 0.1% |  ©p.01% |
Trace 1 [ 21.47 dém | 27.67 dém 5.20 d8 3.07 dB 4.50 0B 5.74 0B 5.06 d8 Trace 1 [ 16.43d8m | 26.41 dam 7.92 db 3.04 0B 5.16 0B .38 0B 7.28 0B
Jl [ )jd HRRRRAED

Sporton International Inc. (Kunshan)
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FCC RF Test Report

Report No

. FG471506B

26dB Bandwidth

Mode

LTE Band 12 : 26dB BW(MHz)

BW

1.4MHz

Mod.

QPSK

16QAM

Middle CH

1.24

1.28

BW

3MHz

Mod.

QPSK

16QAM

Middle CH

2.97

3.00

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.90

4.90

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.75

9.81

LTE Band 12

Spectrum = Spectrum 2
Ref L 1 24.80 dBm  Offset 4.80 dB & RBW 30 kHz Ref Level 24 B0 dBm  Offset 4.80 dB & RBW 30 kHz
jo ALt 30dB 8SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT b ALL 30 dE SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Ma f@ 10k Ma
20 de I I I MiL 208 I 2l ML 16.06 dbm)
20 dBm: A T 20 dem T N . 707.38250 MHz
- i MY ndg ™ - O L e ey 26.00 dB
0 8 i B 104 ! B \ 1281100000 MH
o dim / Q factar 0 dan | ‘I Q factar 552.2
4 s
-10 -10 -
20 d = 20d g o
R S B v e o v —
a0 30
40 40 e
-50 S0
60 df -0 d
70 -70
OF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 707.5783 MHz 18.38 dBm nds dawn 1.2448 MHz M1 1 707.3825 MH2 16.86 dBm nds dawn 1.2811 MH2
T1 1 706.8762 MHz -7.67 dam nde 26.00 d& T1 1 706.8818 MHz -9.32 dam nde 26.00 d8
T2 1 708.121 MHz -7.56 dBm Q factor 568.4 T2 1 708.1629 MH2 -9.29 dBm Q factor 552.2
(nn ee GIInm ve

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506B

LTE Band 12

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

o o
Ref Level 24.00 dom  Offset +.60 d6 = RBW 100 kHz RefLevel 24.00 dbm  OFset 4.00 06 e RBW 100 krz
o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30dB SWT  19us @ VBW 300kHz  mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
-0 \muy\f 18,67 dBm 20 dbs EEE G 17.83 dBm
PPN =y AN a 708.36310 MHz - N 708.54900 MHzZ|
P Yo ! e N
104 r ndB 26.00 dB 0d ndB Y 26.00 dB
. ’.’ Bw 2.967000000 MHZ| - Bw \ 2.997000000 MHZ|
o i . Q factar 238.7 o dam. Q factar \\ 296.4
10 “l -10 o :
/ |
| \
20 df -20 di
A Y , A~ . -
et A A A vl [ . e
30 -30
40 df 40 d
-50 -50
60 =60 di
70 -70
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 708.3631 MHz 18.67 dBm nd8 down 2967 MHz M1 1 708.549 MH2 17.83 dBm nd8 down 2.997 MHz
TL 1 706,0075 MHz -7.68 dam nde 26.00 d& Tl 1 706.0075 MHz -7.77 dam nde 26.00 dB
T2 1 708.9745 MHz -7.16 dBm Q factor 238.7 T2 1 709.0045 MHz -8.02 dBm Q factor 4
= (]

LTE Band 12

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum
Ref Level 24.00 dom  Offset +.60 d6 = RBW 100 kHz RefLevel 24.00 dbm  OFset 4.00 06 e RBW 100 krz
o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30dB SWT  19us @ VBW 300kHz  mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
-0 B Mi[1] 16.54 dBm)| 20 dbs Mi[1] 15.50 dBm)|
1 . 707.52000 MHz] 706.00100 MHz
10d il kil ¥ 26.00 dB 104 kA Vi el T R 26.00 dB
- ‘.‘ +.895000000 MHZ| - ! Bw \ 1.895000000 MHZ
actar 44.5 | actar 4.9
0 dim / Q factar 144 o daen J Q factar \ 144.2)
¥ f
-10d ~ -0 d -
/ /
/ f
20 d 7 ‘ -20 di -
o VY o S / \ -
S A P e, S R 5 N
40 d 40d
-0 -50
60 =60 di
-70 -70
OF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 707.52 MHz 16.54 dBm nd8 down 4,805 MHz M1 1 706.091 MH2 1E5.50 dBm nd8 down 4.895 MHz
T1 1 705.072 MHz -0.10 dBm ndg 26.00 d& 1 1 705.063 MHz -10.41 dém ndg 26.00 d8
T2 1 709.963 MHz -9.80 dam Q factor 144.5 T2 1 709.958 MHz -10.11 dém Q factor 144.2
L )i J - L )jd J -

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

(=]

=]

pectrum pectrum
Ref Level 24.80 dom  Offset .00 db e RBW 300 kHz Ref Level 24.60 dim  OFfset 4.00 66 = RBW 300 k2
o At 30de SWT 126ps w VBW 1MHz  Mode Auta FFT o Att 3B SWT 126ps @ VBW 1MHz  Mode auto FET
SGL Count 100/100 SGL Count 1007100
(@ 1Pk Max [0 17% Max
:
I Laul RSP SV PTNPO 2630 M e A N o i
w0 [ ndg ™ 26.00 dB) 0 - ahad TS at s 26.00 dB|
- | Bw 9.750000000 MHZ| - J Bw | 9.810000000 MHZ|
0 dim Qfactar 72.2 o daen / Qfactar | 71.8
I ¥
10 -10 di + L
!
-20 df -20d £
N ATATaY; (NP N A / - e
a0 o) VA A, v
40 df 40 o
S0 -50
60 =60 di
-70 -70
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
[ T 704,263 MHz 17.95 dém | nd8 dawn 2,75 MHz ML 1 703.684 MHz 17.40dém | nds dawn 5.51 MHz
T1 1 702.625 MH2 -7.75 dBm nde 26.00 d& T1 1 702.525 MH2 -8.75 dBm nde 26.00 dB
T2 1 712.375 MHz -7.77 dem Q factor 72.2 T2 1 712.335 MHz -8.72 dém Q factor 718
L J \ J -
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Occupied Bandwidth

Mode

LTE Band 12 : 99%0BW(MHz)

BW

1.4MHz

Mod.

QPSK

16QAM

Middle CH

1.10

1.09

BW

3MHz

Mod.

QPSK

16QAM

Middle CH

2.72

2.72

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.49

4.49

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.05

9.03

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

Spectrum = Spectrum 2
Ref Level 24.80 ddm Offset 4.80 dB8 & RBW 30 kHz Ref Level 24 B0 dBm  Offset 4.80 dB & RBW 30 kHz
jo ALt 30dB 8SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT b ALL 30 dE SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Ma f@ 10k Ma
20 dBar | Mil1] 20 dorm | Milkh; " 16.7 dbml
RPN, PPN Pt ™ Moo i e L. . e AT 07.88040 MHz
o4 ™ PN W . Ly P AL S A A 1090909091 M1z
{ ]
0dém e o 0 dém +
-10 - 10
.
20 d — 20 d
— [~ ~ T v
-0 -3 =
40 40 e
S0 50
60 df -0 d
70 70
OF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 707.5339 MHz 18.01 dBm M1 1 707.8804 MH2 16.37 dBm
T1 1 706.94395 MHz 9.27 dBm Occ Bw 1.096503457 MHz T1 1 706.95734 MHz 9.85 dam Occ Bw 1.090808081 MHz
T2 1 708.04545 MHz 11.37 dBm Tz 1 708.04825 MHZ 9.43 dBm

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G
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Report No. : FG471506B

LTE Band 12

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

o o
Ref Level 24.00 dom  Offset +.60 d6 = RBW 100 kHz RefLevel 24.00 dbm  OFset 4.00 06 e RBW 100 krz
o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30dB SWT  19us @ VBW 300kHz  mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
= T o o - ol
T3T R Ve 7 S W ™A 6.21130 M
w0 il Occ Bw ¥ 2.721278721 MHz 0d Y TBecBw ¥ 2.715284715 MHz]
1 ; L 1
! 4 \
0 dBm: ra 0 dem L
/ \ { )
10 [[ 10 df / '\
) -20d i -
N b ] Ve N I oY
-30 — =
40 df 40 d
-50 -50
60 =60 di
70 -70
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 708.501 MHz 18.58 dBm M1 1 706.2113 MHz 16.B8 dBm
TL 1 706.13938 MHz 11.53 dbm Occ Bw 2721278721 MHz T1 1 706.13337 MHz 12.23 dém Occ Bw 2.715284715 MHz
T2 1 703.36064 MHZ 10.85 dBm Tz 1 708.84865 MHZ 10.73 dBm
L J \ J -
ctrum pectrum
Ref Level 24.00 dom  Offset +.60 d6 = RBW 100 kHz RefLevel 24.00 dbm  OFset 4.00 06 e RBW 100 krz
o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30dB SWT  19us @ VBW 300kHz  mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
-0 w1 Mi[1] 16.85 dBm)| 20 dbs Mi[1] 15.64 dBm)|
- - . TE 707.62000 MHz Y . 707.10000 MHzZ|
10d it ki i A e Loy » = 5 - T a et 4.485514486 MHz 104 N At T A e B 4.485514486 MHz
1 ] | 1 ;
0 dBm: + + 0 dem f[ .
/ | / \
-10d -10d f y
\ / A
-20d . -20 o - L
o A T N AN g e A I
40 df 40 d
-50 -50
60 =60 di
70 -70
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 707.82 MHz 16.B5 dBm M1 1 707.1 MH2 1E5.64 dBm
TL 1 70525225 MHz 11.11 dBm Occ Bw 4.4BES144586 MHz Tl 1 705.26224 MHz 0.55 dBm Occ Bw 4.485514436 MHz
T2 1 709.73776 MHz 11.16 dBm T2 1 709.74775 MHz 10.30 dbm
L )i J L )jd J -
pectrum o hectrum L
Ref Level 24.00 dom  Offset +.60 d6 = RBW 200 kHz RefLevel 24.00 dbm  OFset 4.00 06 e RBW J00 krz
o Att 30de SWT 126p: @ VBW 1MHz  Mode Auto FFT o Att 30dB SWT  126ps @ VBW  1MHz  mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
= I o - i
ok e, R " T o Voo, 8030 M
w0 ¥ M -~ 9.050949051 MHz i e - 9.030969031 MHZ|
1 i
o dem: ‘IF v |
! \ \
T
| \
\
Y
i o WP W BN GV Rl B
40 df 40 d
-50 -50
60 =60 di
70 -70
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 708.279 MHz 16.05 dbm ML 1 704.803 MHz 16.41 dbm
T1 1 702.9345 MH2 11.74 dBm oce Bw. 09.050940051 MH2 T1 1 702.9845 MH2z 10.11 dBm oce Bw. 9.030965031 MH2
T2 1 712.0355 MHz 12.00 dam T2 1 712.0155 MHz 10.26 dbm

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G
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Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectru

Spectrum

Ref Level 24.80 dBm  Offset 4.80 dBb Mode Auto Sweep Ref Level 24.20 dém  Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
imit ¢heck PAES A | SPURIGHE CHBEKABS PAES
f ZU apm vy
o ”hfr"m SPURIOUS_| INE_ABS PAFS / ! e _ PUR)b% _LINE_aBS | PARS
10 dem ! \ 10 dem { \
ods ‘* lH 0 dem fr
-10 dém -10 dem
20 dBm 1 . 20 gem—— V\
-30 dBm e
/ w\ \
-4 dBm \\W’f 40 gl —
-50 dem | 50 dBm ¥
-~ han
PN g
60 dBm 60 dB
I ™ ~ ] 1
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Powerabs | ALimit | Rangelow | Rangeup | RBW | Fregquency |  Power Abs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -23.48 dém -10.49 dB 714,000 MHz 716,000 MHz 100.000 kHz 715.76923 MHz 21.91 dém -8.09 dB
£58.900 MH2 599,000 MHz 30.000 kHz 698,99995 MHz -16.38 dém -3.38 d8 716.000 MHz 716.100 MHz 30.000 kHz 716.00335 MHz -14.65 dem -1.65 dB
695.000 MHz 701.000 MHz 100.000 kHz 699,26474 MHz 22.01 dBm ~7.99 dB 716,100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -22,10 dBm -9,10 dB.
Y
Il ] T v
Date: 24.JUL.2024 09 50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Spectrum

Ref Level 24.80 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 24.80 dém  Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
imit gheck PARS | SPURIGIIE CHBEKABS PABS
o nhﬁm bPURIOUS_| INE_ABS pabs 2V BNe _fpurious_LINE_aBs Pabs
10 dem / “"‘\ 1068 f‘m 1
ods {J \ 0 dem :
-10 dém - -10 qu !
SPURIOUS_LINE_ABS ]‘ H
-20 dem 20 dim Iul
-30 dBm! J]." et | (M4 e ' [, .
- / AY
40 dBm P o 40 dBm Kooy
™ |
-50 dam — -50 dem- p
o e
-
-60 dBm 60 dB el
s m e
-70 dBém
Start 690.0 MHz 3003 pts Stop 701.0 MHz } | [l start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Powerabs | aLimit | Rangelow | Rangeup | RBW | Frequency | Power abs | ALimit
£50.000 MHz £98.900 MHz 100.000 kHz 698.88666 MHz -25.67 dém -12.67 de 714,000 MHz 716,000 MAz 100,000 FHz 71551548 A= 1417 dBm 15,93 0
£58.900 MH2 599,000 MHz 30.000 kHz 698,99276 MHz -24.85 dém -11.85 de 716.000 MHz 716.100 MHz 30.000 kHz 716.00285 MHz -24.56 dBm -11.56 dB
539.000 MHz 701.000 MHz 100.000 kHz 699.28472 MHz 14.47 dBm -15.53 db 716.100 MHz 725,000 MHz 100.000 kHz 716.12223 MHz -24.35 dBm -11.35 dB
Y
Il b ( ] T T e
Date: 24.JUL.2024 09:18:27 09:34:27
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LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 24.80 dBm  Offset 4.80 dBb Mode Auto Sweep Ref Level 24.20 dém  Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr

imit ¢theck PABS a L SPURIGHE CHBEKARS PABS
20 o Fpmons T ams PARS /‘\ “IeERe PUR?b\J _[INE_ABS | PARS
10 dem 1 ] 10 dBm - \
ods ‘ ‘t 0 dem j
-10 dém -10 dem
-20 dBm \“ -20 dem- h
-30 dBm I "'\/\‘ 30 dem,
-40 dBm 7 ;\‘my -40 diim: \“
50 dem = 50 dBm

)"/
...—-—r-'-“—’""wf}
-60 dem — -60 dBm — — —
— T
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Powerabs | ALimit | Rangelow | Rangeup | RBW | Fregquency |  Power Abs | ALimit

690.000 MHz 698,900 MHz 100.000 kHz £698.89555 MHz -22.83 dém -9.93 dB 714,000 MHz 716,000 MHz 100.000 kHz 715.76723 MHz 21.47 dem -8.53 dB.

£58.900 MH2 599,000 MHz 30.000 kHz 698,99775 MHz -16.69 dém -3.60.d8 716.000 MHz 716.100 MHz 30.000 kHz 716.00285 MHz -17.13 dém -4.13 dB

695.000 MHz 701.000 MHz 100.000 kHz 699,24276 MHz 20.89 dBm -9.11 dB 716,100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -23,96 dBm -10.96 dB

Y
)i L] ] ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru = Spectrum DUD
Ref Level 24.80 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 24.80 dém  Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr

imit Gheck pAFS | SPURIGHE CHBEKABS_ PAES

T 22U agr
a0 ”hfr"m SPURIOUS_| INE_ABS PARS it PURIOU$_J INE_ABS | PARS
10 dem [ Ao ’“\ 10 dbr r"“" — “HI
ods { ! 0 dem \
-10 derm : W -10 dB,L
SPURIOUS_LINE_ABS F \ \
20 dem l k‘ 20 dédm k
-30 dBm " dBm I

P ) LIS
40 dBm 2 40 dBm N
= N
7 5
50 dem — 50 dem =
- T,
-60 dBm - 60 dBm -
USRI R NS S I
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz } ||| start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr Power Abs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power abs | ALimit

90.000 MHz £98.900 MHz 100.000 kHz 608.8555 MHz -26.48 dem -15.48 de 714,000 MHZ 716,000 MAZ 00,000 Fhz 715.04755 MHz 13,49 dom 165108

£98.900 MHz 699,000 MHz 30.000 kHz 698,99945 MHz -27.12 dém -14.12 dB 716,000 MHz 716,100 MH2 30.000 kHz 216.00575 Mz 04,23 dBm 1123 dB

599.000 MHz 701,000 MHz 100.000 kHz 68952043 MHz 13.04 dBm -16.96 dB 716,100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -26.20 dém -13.20 dB
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LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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690.000 MHz 698,900 MHz 100.000 kHz £698.89555 MHz -26.82 dém -13.92 d8 714,000 MHz 716,000 MHz 100.000 kHz 715.76923 MHz 20.33 dém -9.67 dB
£58.900 MH2 599,000 MHz 30.000 kHz 698,99705 MHz -20.86 dém -7.86 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00065 MHz -19.32 dem -6.32 dB.
695.000 MHz 701.000 MHz 100.000 kHz 699.27872 MHz 20.21 dBm -9.79 dB 716,100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -25.88 dBm -12.38 dB
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Rangelow | RangeUp | RBW | Fr Power Abs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power abs | ALimit
90.000 MHz £98.900 MHz 100.000 kHz 608.85555 MHz -32.00 dém -15.00 de 714,000 MHZ 716,000 MAz 100,000 FHz 71t 50730 Wz 15,30 dBm 17618
£58.900 MH2 599,000 MHz 30.000 kHz 698.99815 MHz -29.31 dém -16.31 dg 716.000 MHz 716.100 MHz 30.000 kHz 716.00315 MHz -28.41 dBm -15.41 dB
599.000 MHz 701,000 MHz 100.000 kHz 689.62238 MHz 12.11 dBm -17.89 dB 716,100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -30.70 dém -17.70 dB
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LTE Band 12/ 1.4MHz / 256QAM
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Highest Band Edge / 1 RB
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690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -33.44 dém -20.44 dB 714,000 MHz 716,000 MHz 100.000 kHz 715.76124 MHz 17.02 dBm -12.98 dB

£58.900 MH2 599,000 MHz 30.000 kHz 698,99975 MHz -24.21 dém -1i.21 de 716.000 MHz 716.100 MHz 30.000 kHz 716.00265 MHz -24.46 dBm -11.46 dB

695.000 MHz 701.000 MHz 100.000 kHz 699,23876 MHz 17.28 dém -12.72 dB 716,100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -33,79 dem -20.79 dB
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90.000 MHz £98.900 MHz 100.000 kHz 698.56658 MHz -23.64 dem -10.64 de 714,000 MHZ 716,000 MAz 00,000 Fhz 71t 10361 Wz 10,03 dBm 977 08
£58.900 MH2 599,000 MHz 30.000 kHz 698.99196 MHz -23.22 dém -10.22 dg 716.000 MHz 716.100 MHz 30.000 kHz 716.00155 MHz -30.28 dBm -17.28 dB
599.000 MHz 701,000 MHz 100.000 kHz 699.85015 MHz 10.04 dBm -15.96 dB 716,100 MHz 725,000 MHz 100.000 kHz 716.30894 MHz -35.26 dém -22.26 dB
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£50.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -22.61 ddm -9.61 dB 713.000 MHz 716,000 MHz 100.000 kHz 715.76474 MHz 21.50 dém -8.50 dB.
£58.900 MH2 £99.000 MHz 30.000 kHz 698.99685 MHz -15.79 dém -2.79.d8 716.000 MHz 716.100 MHz 30.000 kHz 716.00025 MHz -15.08 dem -2.08 d&
695.000 MHz 702.000 MHz 100,000 kHz 699.23526 MHz 22.29 dBm -7.71 dB 716,100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -21.50 dBm -8.50 dB
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£58.900 MH2 £99.000 MHz 30.000 kHz 698.99855 MHz -28.93 dém -15.93 dg 716.000 MHz 716.100 MHz 30.000 kHz 716.00235 MHz -30.17 dBm -17.17 dB

599.000 MHz 702,000 MHz 100.000 kHz 699.53796 MHz 10.80 dBm -15.20 dB 716,100 MHz 725,000 MHz 100.000 kHz 716.12223 MHz -30.32 dém -17.33 dB
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LTE Band 12 / 3MHz / 16QAM
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£50.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -22.63 dém -6.83 dB 713.000 MHz 716,000 MHz 100.000 kHz 715.70779 MHz 20.98 dém -9.02 dB
£58.900 MH2 £99.000 MHz 30.000 kHz £98.99905 MHz -17.39 dém -4.39 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00135 MHz -16.26 d&m -3.26 d&
695.000 MHz 702.000 MHz 100,000 kHz 699.24126 MHz 21.16 dBm -8.84 dB 716,100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -22.35 dBm -9.35 dB
T
)i L] [ ] ]
Date:z 2 JUL. 202

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru = Spectrum DUD
Ref Level 24.80 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 24.80 dém  Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 avgPwr
imit §heck pAFS | SPURIGIE CHBEKABS_ PARS
T 2U agrr
o ”hfr"m SPURIOUS_| INE_ABS PARS Efe _prurious_|inE [aBs | PARS
&
10 dm /.m» T S 8 \!
ods ! | dBm
| \ N
10 dem - 10 dem
SPURIOUS_LINE_ABS ’
20 dem I 20 dBm
-30 dBm 30 dem
[
™ v
40 dBm 40 dBm
- .»’"’J{l ‘\\\‘
-50 dem - I -50 dBm
e L

-60 dBm— 60 dBm — —
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz ||| start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Fr Power Abs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power abs | ALimit

90.000 MHz £98.900 MHz 100.000 kHz 608.86666 MHz -30.45 dém -17.45 de 713,000 MHZ 716,000 MAZ 00,000 Fhz 713 45402 Tz 2 41 dom 2059 08

£58.900 MH2 £99.000 MHz 30.000 kHz £98.99715 MHz -29.71 dém -16.71 dg 716.000 MHz 716.100 MHz 30.000 kHz 716.00095 MHz -30.79 dBm -17.79 dB

599.000 MHz 702,000 MHz 100.000 kHz 701.52498 MHz 9.33 dém -20.67 dB 716,100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -32.01 dém -19.01 dB
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LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB
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690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -25.80 dém -12.80 dB 713.000 MHz 716,000 MHz 100.000 kHz 715.78272 MHz 20.16 dém -9.84 dB
£58.900 MH2 £99.000 MHz 30.000 kHz 698,99915 MHz -19.18 dém -6.18 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00275 MHz -17.88 dém -4.88 dB
695.000 MHz 702.000 MHz 100.000 kHz 699.27722 MHz 20.29 dBm -9.71 dB 716,100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -24,16 dBm -11.16 dB
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£50.000 MHz £98.900 MHz 100.000 kHz 698,85899 MHz -35.06 dém -22.06 dB 713.000 MHZ 716,000 MAz 100,000 FHz 71357003 WA= .36 dom 51,64 08
£58.900 MH2 £99.000 MHz 30.000 kHz 698,99995 MHz -32.99 dém -19.99 dg 716.000 MHz 716.100 MHz 30.000 kHz 716.00095 MHz -32.86 dBém -19.86 dB
539.000 MHz 702.000 MHz 100.000 kHz 699.44505 MHz 8.49 dém -21.51 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -36.64 dBm -23.64 dB
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LTE Band 12 / 3MHz / 256QAM
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Highest Band Edge /1 RB
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699.000 MHz 702,000 MHz 100,000 kHz 699,25325 MHz 17.24 dBm -12.76 dB 716,100 MHz 725,000 MHz 100,000 kHz 716,10445 MHz -33,13 dBm -20,13 dB
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630.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -36.71 dBm -23.71 de 713,000 MHz 716,000 MHz 100.000 kHz 714.21828 MHz 6.49 dBm -23.51 dB

698.900 MHz 599.000 MHz 30.000 kHz 698.99685 MHz -34.28 dém -21.28 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00035 MHz -35.38 dBm -22.38 dB

599.000 MHz 702,000 MHz 100.000 kHz 699.91858 MHz 6.61 dBm -23.39 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -30,17 dém -26.17 dB
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LTE Band 12/ 5MHz / QPSK
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690.000 MHz 698,900 MHz 100.000 kHz £698.89555 MHz -21.48 dém -8.48 dB 711.000 MHz 716,000 MHz 100.000 kHz 715.66284 MHz 21.77 dém -8.23 dB
£58.900 MH2 £99.000 MHz 30.000 kHz 698,99306 MHz -19.22 dém -6.22 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00445 MHz -19.48 dem -6.48 dB
695.000 MHz 704.000 MHz 100.000 kHz 699,33217 MHz 22.26 dBm ~7.74 dB 716,100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -21,52 dBém -8.52 dB.
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